samranss. FCC RF Test Report

Report No. : FG480204T

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

[Center 38400 GHz #Video BW 3.0000 MHz" Span 200 MHz|
[#Res BW 1.0000 WMHz Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 38400 GHz #Video BW 3,000 MHz' Span 200 MHz
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

(Center 3.8400 GHz #Video BW 3.0000 MHz"

#Res BWW 1.0000 MKz

Ocaupied Bandwidth

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308
.

(Center 3.8400 GHz #Video BW 3.0000 MHz"
#Res BWW 1.0000 MKz

Ocaupied Bandwidth

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 A4-16 of 34



SPORTON LAB. FCC RF TeSt Report Report No. : FG480204T

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
7 30 10 647000 3705.0 DFT-s-OFDM BPSK 1@0 see graph -
77 30 10 647000 3705.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 647000 3705.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 647000 3705.0 DFT-s-OFDM QPSK 1@0 see graph -
77 30 10 647000 3705.0 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 10 647000 3705.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 10 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph
77 30 10 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph -
77 30 10 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 10 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 10 665000 3975.0 DFT-s-OFDM BPSK 1@0 see graph -
77 30 10 665000 3975.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 665000 3975.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 665000 3975.0 DFT-s-OFDM QPSK 1@0 see graph
77 30 10 665000 3975.0 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 10 665000 3975.0 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 50 648334 3725.01 DFT-s-OFDM BPSK 1@0 see graph -
7 30 50 648334 3725.01 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 50 648334 3725.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 50 648334 3725.01 DFT-s-OFDM QPSK 1@0 see graph
77 30 50 648334 3725.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 648334 3725.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph
7 30 50 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 50 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 50 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph -
7 30 50 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 663666 3954.99 DFT-s-OFDM BPSK 1@0 see graph
77 30 50 663666 3954.99 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 50 663666 3954.99 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 50 663666 3954.99 DFT-s-OFDM QPSK 1@0 see graph -
7 30 50 663666 3954.99 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 50 663666 3954.99 DFT-s-OFDM QPSK 1@0 see graph PASS
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SPORTON LAB. FCC RF TeSt Report Report No. : FG480204T

77 30 100 650000 3750.0 DFT-s-OFDM BPSK 1@0 see graph -
7 30 100 650000 3750.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 100 650000 3750.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 100 650000 3750.0 DFT-s-OFDM QPSK 1@0 see graph -
7 30 100 650000 3750.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph -
77 30 100 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 100 656000 3840.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 100 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph -
77 30 100 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 DFT-s-OFDM BPSK 1@0 see graph
77 30 100 662000 3930.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 100 662000 3930.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 100 662000 3930.0 DFT-s-OFDM QPSK 1@0 see graph -
77 30 100 662000 3930.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
7 30 10 647000 3705.0 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 10 647000 3705.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 10 647000 3705.0 DFT-s-OFDM BPSK 24@0 see graph PASS
77 30 10 647000 3705.0 DFT-s-OFDM QPSK 24@0 see graph PASS
77 30 10 665000 3975.0 DFT-s-OFDM BPSK 1@23 see graph PASS
7 30 10 665000 3975.0 DFT-s-OFDM QPSK 1@23 see graph PASS
77 30 10 665000 3975.0 DFT-s-OFDM BPSK 24@0 see graph PASS
77 30 10 665000 3975.0 DFT-s-OFDM QPSK 24@0 see graph PASS
77 30 50 648334 3725.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 50 648334 3725.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 50 648334 3725.01 DFT-s-OFDM BPSK 128@0 see graph PASS
77 30 50 648334 3725.01 DFT-s-OFDM QPSK 128@0 see graph PASS
77 30 50 663666 3954.99 DFT-s-OFDM BPSK 1@132 see graph PASS
77 30 50 663666 3954.99 DFT-s-OFDM QPSK 1@132 see graph PASS
77 30 50 663666 3954.99 DFT-s-OFDM BPSK 128@0 see graph PASS
77 30 50 663666 3954.99 DFT-s-OFDM QPSK 128@0 see graph PASS
77 30 100 650000 3750.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 100 650000 3750.0 DFT-s-OFDM QPSK 1@0 see graph PASS
7 30 100 650000 3750.0 DFT-s-OFDM BPSK 270@0 see graph PASS
7 30 100 650000 3750.0 DFT-s-OFDM QPSK 270@0 see graph PASS
7 30 100 662000 3930.0 DFT-s-OFDM BPSK 1@272 see graph PASS
77 30 100 662000 3930.0 DFT-s-OFDM QPSK 1@272 see graph PASS
77 30 100 662000 3930.0 DFT-s-OFDM BPSK 270@0 see graph PASS
77 30 100 662000 3930.0 DFT-s-OFDM QPSK 270@0 see graph PASS
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Alten: 30 &8 Adten: 30 68

Ref Lyl Offset 18.61 a8
Scale/Div 10.0 48

ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 3.600 GHz

Stop 3800 GHz|
4 Rarge Tabls

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Asn: 3068 Aiten. 3068

L RefLvl Ofset 18.00 B
ScaisiDiv 100 08 Ref Valus 30.00 dam

Stop 3800 GHz| Stop 3,800 GHz|
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

s 08 Tng: Frae Run or Frag: 2
] oid. 100/100
e

Aen. 30 68
A Range ¢

Ref Lyl Offset 18.63 08
Scale/Div 10.0 48

ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 3.880 GHz Stop 4,080 GHz

Stop 4,080 GHz|
4 Rarge Tabls

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

s 08 Tng: Frae Run Aiten. 30 68
]

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

Start 3.880 GHz

Stop 4,080 GHz
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FR1 N78 MIMO-Ant O+Ant 1
Transmitter Conducted Output Power And EIRP, (Gt-Lc)=2.56dB

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB oo wAe'\rl(Lle) oo WAe'\r'(TdOBm) Ifgvcgr“(gtgg) EIRP(dBm) EIRP(W)
78 30 10 647000 3705  DFT-s-OFDMQPSK  1@1 2291 23.32 26.13 2869  0.7396
78 30 10 647000 3705 DFT-s-OFDM 16 QAM 1@l 2215 22.64 25.41 2797  0.6266
78 30 10 650000 3750  DFT-s-OFDM QPSK  1@1  23.02 23.15 26.10 28.66  0.7345
78 30 10 650000 3750  DFT-sOFDM 16 QAM  1@1 2247 224 25.45 2801 06324
78 30 10 653000 3795  DFT-sOFDMQPSK  1@1  23.02 23.07 26.06 2862 07278
78 30 10 653000 3795 DFT-sOFDM 16 QAM  1@1 2242 22.43 25.44 28 0.6310
78 30 15 647168 370752 DFT-sOFDMQPSK  1@1  22.87 23.36 26.13 2869  0.7396
78 30 15 647168 370752 DFT-S-OFDM16QAM 1@1  22.21 272 25.48 28.04  0.6368
78 30 15 650000 3750  DFT-s-OFDMQPSK  1@1  23.07 23.18 26.14 287 07413
78 30 15 650000 3750  DFT-sOFDM 16 QAM  1@1 2247 22.42 25.46 2802  0.6339
78 30 15 652832 379248 DFT-sOFDMQPSK  1@1  23.3 23.24 26.20 2876 0.7516
78 30 15 652832 379248 DFT-s-OFDM 16 QAM 1@1  21.48 2258 25.08 27.64  0.5808
78 30 20 647334 371001 DFT-sOFDMQPSK  1@1  22.87 23.33 26.12 28.68  0.7379
78 30 20 647334 371001 DFT-sOFDM 16 QAM 1@1  22.16 22.66 25.43 2709 06295
78 30 20 650000 3750  DFT-s-OFDMQPSK  1@1  23.02 23.12 26.08 28.64  0.7311
78 30 20 650000 3750 DFT-sOFDM 16 QAM  1@1 2211 22.44 25.29 2785  0.6095
78 30 20 652666 3789.99 DFT-sOFDMQPSK  1@1  23.01 23.1 26.07 28.63  0.7295
78 30 20 652666 3789.99 DFT-sOFDM 16 QAM 1@1  22.37 22.46 25.43 27.99  0.6295
78 30 25 647500 37125  DFT-s-OFDMQPSK  1@1  23.05 23.63 26.36 2892  0.7798
78 30 25 647500 37125 DFT-sOFDM 16 QAM  1@1  22.33 22,97 25.67 2823 0.6653
78 30 25 650000 3750  DFT-sOFDMQPSK  1@1  23.7 23.34 26.27 28.83  0.7638
78 30 25 650000 3750 DFT-sOFDM 16 QAM  1@1 2252 22.67 25.61 2817  0.6561
78 30 25 652500 37875  DFT-sOFDMQPSK  1@1  23.11 23.13 26.13 2869  0.7396
78 30 25 652500 37875 DFT-sOFDM 16 QAM  1@1 2246 22.45 25.47 2803 06353
78 30 30 647668 371502 DFT-s-OFDMQPSK  1@1  22.94 23.48 26.23 28.79  0.7568
78 30 30 647668 371502 DFT-s-OFDM16QAM 1@1  22.33 22.82 25.59 2815  0.6531
78 30 30 650000 3750  DFT-sOFDMQPSK  1@1  23.5 23.31 26.24 288  0.7586
78 30 30 650000 3750 DFT-sOFDM 16 QAM  1@1 2248 22.69 25.60 28.16  0.6546
78 30 30 652332 378498 DFT-s-OFDMQPSK  1@1 233 23.18 26.25 2881  0.7603
78 30 30 652332 378498 DFT-sOFDM 16 QAM 1@1 2253 22.56 25.56 2812  0.6486
78 30 40 648000 3720  DFT-sOFDMQPSK  1@1  23.05 23.6 26.34 289  0.7762
78 30 40 648000 3720 DFT-s-OFDM 16 QAM  1@1  22.38 23.01 25.72 2828  0.6730
78 30 40 650000 3750  DFT-s-OFDMQPSK 1@l  23.5 23.27 26.22 2878 0.7551
78 30 40 650000 3750 DFT-s-OFDM 16 QAM  1@1 2248 22.67 25.59 2815  0.6531
78 30 40 652000 3780  DFT-s-OFDMQPSK  1@1  23.19 23.06 26.14 287 07413
78 30 40 652000 3780 DFT-sOFDM 16 QAM  1@1 2246 22.37 25.43 27.99  0.6295
78 30 50 648334 372501 DFT-sOFDMQPSK  1@1  23.05 235 26.29 28.85  0.7674
78 30 50 648334 372501 DFT-sOFDM 16 QAM 1@1 2241 22.85 25.65 2821  0.6622
78 30 50 650000 3750  DFT-s-OFDM QPSK  1@1  23.19 23.43 26.32 2888  0.7727
78 30 50 650000 3750 DFT-s-OFDM 16 QAM 1@l 2255 28 25.69 2825  0.6683
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78 30 50 651666 3774.99 DFT-s-OFDM QPSK 1@1 23.39 23.28 26.35 28.91 0.7780
78 30 50 651666 3774.99 DFT-s-OFDM 16 QAM  1@1 22.73 22.6 25.68 28.24 0.6668
78 30 60 648668 3730.02 DFT-s-OFDM QPSK 1@1 22.97 23.43 26.22 28.78 0.7551
78 30 60 648668 3730.02 DFT-s-OFDM 16 QAM  1@1 22.39 22.78 25.60 28.16 0.6546
78 30 60 650000 3750 DFT-s-OFDM QPSK 1@1 23.04 233 26.18 28.74 0.7482
78 30 60 650000 3750 DFT-s-OFDM 16 QAM  1@1 22.29 22.64 25.48 28.04 0.6368
78 30 60 651332 3769.98 DFT-s-OFDM QPSK 1@1 23.06 23.2 26.14 28.7 0.7413
78 30 60 651332 3769.98 DFT-s-OFDM 16 QAM  1@1 22.42 22.53 25.49 28.05 0.6383
78 30 70 649000 3735 DFT-s-OFDM QPSK 1@1 22.93 23.39 26.18 28.74 0.7482
78 30 70 649000 3735 DFT-s-OFDM 16 QAM  1@1 22.35 22.88 25.63 28.19 0.6592
78 30 70 650000 3750 DFT-s-OFDM QPSK 1@1 23.06 23.33 26.21 28.77 0.7534
78 30 70 650000 3750 DFT-s-OFDM 16 QAM  1@1 22.43 22.8 25.63 28.19 0.6592
78 30 70 651000 3765 DFT-s-OFDM QPSK l@1 23.13 23.28 26.22 28.78 0.7551
78 30 70 651000 3765 DFT-s-OFDM 16 QAM  1@1 22.53 22.72 25.64 28.2 0.6607
78 30 80 649334 3740.01 DFT-s-OFDM QPSK 1@1 23.15 23.61 26.40 28.96 0.7870
78 30 80 649334 3740.01 DFT-s-OFDM 16 QAM  1@1 22.47 22.99 25.75 28.31 0.6776
78 30 80 650000 3750 DFT-s-OFDM QPSK l@1 23.15 23.48 26.33 28.89 0.7745
78 30 80 650000 3750 DFT-s-OFDM 16 QAM  1@1 22.58 22.87 25.74 28.3 0.6761
78 30 80 650666 3759.99 DFT-s-OFDM QPSK 1@1 23.14 23.45 26.31 28.87 0.7709
78 30 80 650666 3759.99 DFT-s-OFDM 16 QAM  1@1 22,51 22.85 25.69 28.25 0.6683
78 30 90 649668 3745.02 DFT-s-OFDM QPSK l@1 23.2 23.64 26.44 29 0.7943
78 30 90 649668 3745.02 DFT-s-OFDM 16 QAM  1@1 22.5 22.97 25.75 28.31 0.6776
78 30 90 650000 3750 DFT-s-OFDM QPSK l1@1 23.21 23.59 26.41 28.97 0.7889
78 30 90 650000 3750 DFT-s-OFDM 16 QAM  1@1 22.54 22.9 25.73 28.29 0.6745
78 30 90 650332 3754.98 DFT-s-OFDM QPSK l1@1 23.23 23.64 26.45 29.01 0.7962
78 30 90 650332 3754.98 DFT-s-OFDM 16 QAM  1@1 22.6 23.07 25.85 28.41 0.6934
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK 135@67 23.15 23.31 26.24 28.8 0.7586
78 30 100 650000 3750 DFT-s-OFDM PI/2BPSK 1@1 23.12 23.67 26.41 28.97 0.7889
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK 1@271 23.33 23.43 26.39 28.95 0.7852
78 30 100 650000 3750 DFT-s-OFDM QPSK  135@67 23.19 233 26.26 28.82 0.7621
78 30 100 650000 3750 DFT-s-OFDM QPSK l1@1 23.16 23.75 26.48 29.04 0.8017
78 30 100 650000 3750 DFT-s-OFDM QPSK  1@271 23.3 23.39 26.36 28.92 0.7798
78 30 100 650000 3750 DFT-s-OFDM 16 QAM 135@67 22.64 22.7 25.68 28.24 0.6668
78 30 100 650000 3750 DFT-s-OFDM 16 QAM  1@1 22.6 23.01 25.82 28.38 0.6887
78 30 100 650000 3750 DFT-s-OFDM 16 QAM  1@271 22.7 22.84 25.78 28.34 0.6823
78 30 100 650000 3750 DFT-s-OFDM 64 QAM 135@67 20.71 20.79 23.76 26.32 0.4285
78 30 100 650000 3750 DFT-s-OFDM 64 QAM  1@1 20.51 21.02 23.78 26.34 0.4305
78 30 100 650000 3750 DFT-s-OFDM 64 QAM  1@271 20.64 20.75 23.71 26.27 0.4236
78 30 100 650000 3750 DFT-s-OFDM 256 QAM 135@67 17.77 17.85 20.82 23.38 0.2178
78 30 100 650000 3750 DFT-s-OFDM 256 QAM  1@1 17.78 18.24 21.03 23.59 0.2286
78 30 100 650000 3750 DFT-s-OFDM 256 QAM 1@271 17.86 17.98 20.93 23.49 0.2234
78 30 100 650000 3750 CP-OFDM QPSK 137@68 22.12 22.26 25.20 27.76 0.5970
78 30 100 650000 3750 CP-OFDM QPSK l1@1 22.19 22.7 25.46 28.02 0.6339
78 30 100 650000 3750 CP-OFDM QPSK 1@271 22.29 22.42 25.37 27.93 0.6209
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 22~25°C

Test Engineer : Zhaohui Liang : =
Relative Humidity : 48~52%

RSE pre-scanned harmonic for different antennas, choose the worst antenna perform final test and

record in the report.

n77 SA/NR 100MHz / QPSK(ANT1)

. Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7584.00 -55.90 -13 -42.90 -61.53 -59.20 8.30 11.60 H
11376.00 | -56.61 -13 -43.61 -70.72 -58.13 10.48 12.00 H
Middle 15168.00 | -50.16 -13 -37.16 -67.29 -51.86 11.80 13.50 H
7584.00 -56.00 -13 -43.00 -61.59 -59.30 8.30 11.60 Vv
11376.00 | -52.37 -13 -39.37 -66.21 -53.89 10.48 12.00 Vv
15168.00 | -42.21 -13 -29.21 -58.69 -43.91 11.80 13.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_30A n77A/LTE 10MHz + NR 100MHz / QPSK (ANTO+1)
Frequency| EIRP Limit O."e.r SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7584.00 -52.29 -13 -39.29 -57.92 -55.59 8.30 11.60 H
11376.00 | -53.60 -13 -40.60 -67.71 -55.12 10.48 12.00 H
NR n77 | 15168.00 | -50.42 -13 -37.42 -67.55 -52.12 11.80 13.50 H
Middle 7584.00 -48.79 -13 -35.79 -54.38 -52.09 8.30 11.60 V
11376.00 | -52.35 -13 -39.35 -66.19 -53.87 10.48 12.00 V
15168.00 | -48.15 -13 -35.15 -64.63 -49.85 11.80 13.50 V
4611.00 -62.87 -40 -22.87 -62.23 -69.12 6.45 12.70 H
6916.50 -60.20 -40 -20.20 -64.59 -63.60 8.40 11.80 H
Ball_r-:—dESO 9222.00 -55.80 -40 -15.80 -67.41 -58.15 9.65 12.00 H
Middle 4611.00 -62.46 -40 -22.46 -62.2 -68.71 6.45 12.70 V
6916.50 -59.69 -40 -19.69 -64.56 -63.09 8.40 11.80 V
9222.00 -56.68 -40 -16.68 -67.47 -59.03 9.65 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n77 UL MIMO / NR 100+100MHz / QPSK(ANT1+0)

L Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7584.00 -52.73 -13 -39.73 -58.36 -56.03 8.30 11.60 H
11376.00 | -54.22 -13 -41.22 -68.33 -55.74 10.48 12.00 H
Middle 15168.00 | -49.44 -13 -36.44 -66.57 -51.14 11.80 13.50 H
7584.00 -49.74 -13 -36.74 -55.33 -53.04 8.30 11.60 \
11376.00 | -54.12 -13 -41.12 -67.96 -55.64 10.48 12.00 V
15168.00 | -46.81 -13 -33.81 -63.29 -48.51 11.80 13.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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